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TOCHIGIYA GENERAL CATALOG 71

DVFTIN/RY™
Non Skid Bumper

EXRn
PRODUCT

High friction coefficient to make it an excellent abrasive. No crack

or hardening since it is made of elastic material having excellent
durability. Excellent on abrasion-resistance. It has shock buffer and shock
damping effects. Peel off the Release Liner to fix. Easy to match

with the color.
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Measuring instruments / Telecommunication devices / Office
automation appliances / Home appliances / Furniture / Toys /
Medical instruments, etc.

% Converted from 3M™Bumpon™Protective Products.
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#E  Material HLIE  Finish Z#t Base RUHL% Y Polyurethane
RUDL%HY  Polyurethane EBH  Transparent RREME AR i
4 Y P Pressure Sensitive Adhesive T7IUNFK  Acrylic
~HEHFARZE  Allowance +0.5
454 Property FAMAE Test Method AIE{E Test Result
WE(az7A) JIS K 6253 (FamOX—% A) 70 #HE  Material N/ cm? (kgf/ cm?)
Hardness (Shore A) (Durometer A) 2F VL AAF—IL 191 (19.4)
JIS K 7125 Stainless Steel )
AT VL RAZAF—)L  Stainless Steel 2 FIIZO L 273(27.8)
BPEEETREY HSZ  Glass 15 Aluminum ’
Kinetic Coefficient of Friction | 7 /—JL&#R Phenol Plywood 1.2 HS R 196 (20)
E=—7a744JL Vinyl Floor Tile 0.9 _ ?'ass .
A4 Wood 0.8 779 ILisihe 201(20.5)
PryEr AcrylicResin
Dielectric Strength ASTM D 1000 370V/0.025mm REERIIFLY 232 (23.6)
1S K 6264 High Density Polyetyrene
TEEFEME: = ,0H18 1Kk 0.3g/1000 #4471 RYRFLY 246 (25.1)
Abrasion Resistance Tabor 9 Cycles Polystyrene )
il 5 e JIS K 6403 f/EH 3.3.1 18T RHEBS G0 _hBS 255(23.9)
Stain Resistance Appendix Not observed for 48hours. RY7OELY 259 (26.4)
BT JIS K 6403 {$/B%E 3.3.2 ABESM ReAEBEIEL Polypropylene
Stain Transfer Resistance Appendix Not observed for 48hours. RUA—RxAb
285(29)
Polycarbonate
TM-180-302 TM-180-303 TM-180-312 SECC 195(19.8)
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10mmAIcHy hE Ntz TM-180% & # & (- 2kg
O—S1EEEERER 24 BER, BIREE
300mm/ S OEE TERI A MICE IS RIA T L EDEE
ZHIEL cm? Hif=UnBEEIC#E,

@ Test Method

After 24 hours leaving 10mm square cut TM-180
onto the test plate surface pressed by 2kg roller with

7
o

T I
. \/

o

@ 'Cl @ i ‘: one round trip, the peeling off strength toward shear
® direction was measured with speed of 300mm/min
and the value was converted into unit of cm .
HE A 8 = BE (g)

Model No. Color Net Weight (g)
TM-180-302 ¢7.9 2.2 0.1
TM-180-303 $11.2 5.1 21)7 Transparent 0.3
TM-180-312 912.7 3.6 0.4

Please contact us for custom-made.
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